
 
 

 

Whangārei 
Wastewater 
Treatment Plant 
Discharges 
Resource Consent Application and 
Assessment of Effect on the Environment 

Whangārei District Council 

13 December 2021 
 

  

   The Power of Commitment 



  The Power of Commitment 
 

 

GHD Limited 626860 
27 Napier Street, GHD Centre Level 3 
Freemans Bay, Auckland 1010, New Zealand 
T  64-9-370 8000  |  F 64-9-370 8001  |  E aklmail@ghd.comaklmail@ghd.com  |  ghd.com 
 

Printed date 13/12/2021 11:20:00 pm 

Last saved date 13 December 2021 

File name https://projectsportal.ghd.com/sites/pp02_01/whangareiwwtpconsent/ProjectDocs/AEE/12528591-
REP_WDC Whangarei WWTP AEE-Final Dec 2021.docx 

Author Madi Lawry, Emily Diack, Danielle Maynard, Sarah Sunich 
[...]
and therefore requests that the application is publicly notified. 

There are a number of documents appended to this report which provide substantial technical information to 
support the resource consent application.  In an attempt to avoid repetition of this information in this report, 
reference has been made to it and an outline/summary of this information provided only where considered 
necessary.  

1.3 Scope and limitations 
This report: has been prepared by GHD Limited for Whangārei District Council and may only be used and relied on 
by Whangārei District Council for the purpose agreed between GHD and the Whangārei District Council as set out 
in section 1.2 of this report. GHD otherwise disclaims responsibility to any person other than Whangārei District 
Council arising in connection with this report. GHD also excludes implied warranties and conditions, to the extent 
legally permissible. 

The services undertaken by GHD in connection with preparing this report were limited to those specifically detailed 
in the report and are subject to the scope limitations set out in the report. The opinions, conclusions and any 
recommendations in this report are based on conditions encountered and information reviewed at the date of 
preparation of the report.  GHD has no responsibility or obligation to update this report to account for events or 
changes occurring subsequent to the date that the report was prepared. 

GHD has prepared this report on the basis of information provided by Whangārei District Council and others who 
provided information to GHD (including Government authorities), which GHD has not independently verified or 
checked beyond the agreed scope of work, unless specifically stated in this document (with particular respect to 
the on-site bore survey conducted by GHD). GHD does not accept liability in connection with such unverified 
information, including errors and omissions in the report which were caused by errors or omissions in that 
information. 

The opinions, conclusions and any recommendations in this report are based on information obtained from a site 
walkover of specific observation points. Site conditions at other parts of the site may be different from the site 
conditions found at the specific observation points. Observations undertaken in respect of this report are 
constrained by the particular site conditions, such as the location of buildings, services, topography, accessibility 
and vegetation. As a result, not all relevant site features and conditions may have been identified in this report. 
Site conditions may change after the date of this Report. GHD does not accept responsibility arising from, or in 
connection with, any change to the site conditions. GHD is also not responsible for updating this report if the site 
conditions change. The opinions, conclusions and any recommendations in this report are based on assumptions 
made by GHD described in this report. GHD disclaims liability arising from any of the assumptions being incorrect. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 4 
 

2. Site and existing activity description 
In 2020, GHD undertook a desktop assessment on the process unit capacity and current consent compliance of 
the Whangārei WWTP (GHD, 2020). This assessment (Appendix A to the Master Plan provided in Appendix H) 
provides a detailed description of the current WWTP and the following section presents an outline of the site and 
existing WWTP only. 

2.1 Wastewater catchment network 
The Whangārei WWTP services an area extending to Springs Flat in the North, Maunu in the west, Raumanga in 
the South and Onerahi / Whangarei Heads in the east as shown in Figure 2.  The majority of the influent to the 
treatment plant is delivered from the Okara Park Pump Station with the remainder coming from the Otaika, 
Onerahi (including Whangārei Heads) and Port catchments, as shown in Figure 3. 

 
Figure 2 Whangārei City wastewater network extent serviced by the Whangārei WWTP. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 5 
 

 
Figure 3 Schematic of the Whāngarei Wastewater Network3(modified from WDC, 2013) 

The treatment plant also receives wastewater from industries in the area (including reasonable discharges from 
commercial laundries, vehicle washes, supermarkets, major restaurants, water treatment, fish processing plants, 
campgrounds, aquatic centre, food and concrete manufacturers, ship maintenance facilities, landfill leachate 
(Pohe) with smaller but cumulatively reasonable discharges from cafes, small restaurants, butchers, dentists, 
takeaways and hairdressers) and septage waste via trucks (including septic tank sludge, grease trap waste, landfill 
leachate (Puwera) and industrial and dairy factory wastewater).   

2.2 Existing influent flows and loads  
The current population connected to the Whangārei WWTP is approximately 65,000.  Based on the plant influent 
flow data between January 2015 – April 2020 (see Figure 4), this provides an average daily flow (ADF) of 
15,250 m3/day (or 235 litres/day per EP).  The maximum daily flow to the plant was recorded during this period as 
100,084 m3/day (corresponding ratio of Maximum Daily Flow to Annual Average Flow ~ 6.5x). This maximum 
figure does not include the 1 in 500-year storm event which occurred in July 2020 and resulted in 146,000 m3/day 
being received by the plant (WDC, 2020)4. 

 
3 Note: the duplicate rising main from Okara PS to the WWTP which was installed 2010-2011 which has significant increased conveyance 
capacity to the WWTP is not shown here. 
4 Around the same time a maximum discharge of 102,400 m3/d was recorded.  This is the largest known flow event the plant has received to 
date. 

Hātea offload site 

Tarewa offload site 

Duplicate 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 6 
 

 
Figure 4 Daily wastewater influent flows (1st January 2015 – 30th April 2020) 

A review of rainfall and influent flow shows wastewater flow volume is highlight influenced by the intensity of the 
rainfall.  To better understand the wastewater flow distribution, a wastewater flow percentile plot is shown in 
Figure 5.  From the inlet flow percentile curve, flows of <21,000 m3/d (termed “normal flow” in the current consent) 
are shown to occur 90% of the wastewater flow scenarios with a majority of wet weather events existing above the 
90th percentile, with a range from 20,817 to 100,080 m3/day. 

 
Figure 5 Whangārei WWTP Inlet Flow Percentiles 

As stated in the above section, Whangārei WWTP flows also include trucked waste which contributes to 
approximately 0.8%5 of the average plant influent. Table 1 presents the combined loading rates for the WWTP 
influent, including trucked waste.  The Plant Assessment (Appendix A to the Master Plan provided in Appendix H) 
states that the wastewater characteristics observed are similar to those typically observed in municipal data, and 

 
5 Based on an assessed volume of truck waste of 120 m3/d (as at 2020). 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 7 
 

whilst the trucked waste only contributes a small increase in plant inflow, the waste stream does represent a 
noticeable increase in loads to the treatment plant.   

Table 1 Current (2020) WWTP combined incoming loads (municipal and trucked waste) 

 2020 
WWTP Mass Load (kg/d) 

2020 
Septage Mass Load (kg/d) 

2020 
Total Mass Load (kg/d) 

TSS 7,900 568 8,468 

cBOD5* 5,228 No data 5,228* 

COD 13,567 1490 15,057 

AmmN* 888 No data 888* 

TP* 157 No data 157* 

TKN** 933 65 998 

*Septage loading unknown 
**TKN sampling implemented after revision of WDC’s sampling plan in October 2020 (thus fewer than 10 samples) 

2.3 Existing treatment plant and processes 
The original treatment plant was built in 1968 and consisted of pre-treatment, primary treatment, and single stage 
trickling filter treatment followed by secondary sedimentation.  The first upgrade was completed in 1980 to include 
one additional primary clarifier, two additional trickling filters, and two additional secondary sedimentation tanks. In 
1986 a new sludge dewatering facility was installed as part of WDC’s sludge management strategy.  Wastewater 
treatment was further improved by 1990, when advanced secondary treatment (activated sludge), tertiary 
treatment including sand filtration and UV disinfection and wetlands were also incorporated prior to disposal into 
Limeburners (Hāhā) Creek. More recent upgrades occurred between 2012 and 2014, including further upgrades to 
the UV disinfection system (i.e. the addition of high-flow UV) to allow all flows to be UV treated and diversion of all 
flows through the upgraded floating wetlands (cessation of the bypass outfall). 

The Whangārei WWTP liquid treatment train currently comprises the following treatment processes: 

– Influent enters an inlet chamber from both the network, and a septage receiving facility. The septage receiving 
facility discharges to the inlet works via gravity. 

– The main preliminary treatment consists of 2x band screens and 2x vortex grit removal; if the incoming flow 
exceeds the band screen capacity, excess flows are diverted to a high-flow inlet works comprising 3x inclined 
screw screens and an equalisation basin to achieve side stream balancing. 

– Water is either pumped from the equalisation basin back into the main treatment train to maintain a stable 
flow entering the treatment plant, or in high flow conditions, the equalisation basin has an overflow weir to 
discharge to the high-flow UV system when there is no capacity in the treatment train (primary clarifiers, 
trickling filters and activated sludge basin) at very high incoming flows. 

– Flow from the preliminary treatment inlet works is then treated in three primary clarifiers, which operate in 
parallel.   

– Primary clarifier effluent passes through the trickling filters, which are arranged in a semi two-stage 
configuration: 
• Under normal flows (<21,000 m3/day), flow is directed to trickling filters no. 1 – 3 (operating in parallel) 

and trickling filter no. 4 acts as a second stage trickling filter.  Trickling filters no 1- 3 operate with a 
recirculation back to the trickling filter flowsplitter. 

• During high flows, effluent from trickling filters no. 1 to 3 is directed to secondary clarifiers 3 and 4, via a 
weir. Recirculation flow via the Archimedes screw is stopped during high flow. 

– Downstream of trickling filter no. 4, there is an activated sludge process in an aeration basin (currently only 
one of two in operation), before passing through secondary clarifiers 1 and 2, low-flow UV treatment, and then 
discharge to: 
• Wetlands 1 (floating type) via gravity. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 8 
 

• Wetlands 2 (surface flow type) via pumping, limited to 10,000 m3/d flow6. 
– Wastewater in secondary clarifiers 3 and 4 (storm clarifiers) are diverted into the high-flow UV treatment 

system, and discharge to the wetlands. 
– From the wetlands, treated wastewater discharges via 6 cascade structures at wetland 1 and 6 cascades at 

wetland 2 (although 2 are currently not in operation due to past scouring issues) and through a dense 
mangrove forest into Limeburners (Hāhā) Creek before being ultimately discharged into the Hātea River at 
Port Road Bridge and then into the Whangārei Harbour. Discharge point locations are shown in Figure 6.   

– There are no direct discharges to Limeburners (Hāhā) Creek via the Emergency Bypass Outlet. This outlet is 
manually isolated by a closed valve and padlock. However, this facility has been retained in the event where 
flows to the wetland system are not practical, such as: 
• The unlikely failure of infrastructure between the treatment plant and wetland or beneath the wetland 

(gravity main). 
• Unplanned or unforeseen events that otherwise effects discharges from the WWTP to the wetlands. This 

could include unusual hydraulic conditions that risk the treatment facility, infrastructure or public health. 
• A situation that requires the wetlands to be isolated. 

– UV disinfected wastewater is also collected during times of drought (when water use restrictions of level 1 or 
above are implemented in the Whangārei District) for reuse onto Council gardens, trees and sports fields.  
Water tankers are filled of tertiary treated wastewater following the UV disinfection plant, with chlorine added 
to the tankers for additional disinfection.  Testing of the first tanker is undertaken to ensure appropriate 
chlorine levels are being achieved. In addition, private consents also are in place for treated water reuse by 
the adjacent Alternatives Nursery. 

 
Figure 6 Whangārei WWTP discharge location (zone of reasonable mixing for major discharges (purple) PRPN (Decisions 

version) 

 
6 When flow exceeds the wetland 2 pump capacity (set to achieve <10,000m3/d) the overflow gravity feeds to Wetland 1, thus Wetland 1 
receives a majority of the discharge.  



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 9 
 

The Whangārei WWTP sludge treatment train consists of the following process steps: 

– Screenings are washed, compacted and transported to landfill. 
– Primary clarifier sludge is screened, then thickened by two gravity thickeners. 
– Thickened primary sludge then passes through heat exchangers, upstream of two digesters operated at 

mesophilic temperature (approximately 35-37°C). Biogas from the digesters is used for a co-generation 
engine and hot water heating.  

– Digested sludge is then blended with thickened Waste Activated Sludge (WAS), which has been thickened via 
a gravity belt thickener. 

– Blended sludge is transferred to a sludge holding tank prior to being centrifuged and finally carted offsite to 
the Purewa landfill, about 10 km south of Whangārei. 

A process flow diagram of the liquid and solids treatment train is provided in Figure 7 and a layout drawing of the 
plant is provided in Figure 8.  Photos of key process components of the plant are provided in the Plant 
Assessment report in Appendix A of Appendix H, and photos of the wetlands, cascades, and bypass outfall are 
provided in Appendix D. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 10 
 

 
Figure 7 Whangārei WWTP process flow schematic 

FLOWS FROM 
CATCHMENT

SEPTAGE 
RECEIVING 

FACILITY

2X BAND 
SCREENS
2X GRIT 

REMOVAL

PRIMARY 
CLARIFIERS 1-3

TRICKLING 
FILTERS 1-3

TRICKLING 
FILTER 4

AERATION 
BASIN X2 (1 IN 

USE)

SECONDARY 
CLARIFIERS 1,2

ANOXIC 
SELECTOR

3X HIGH FLOW 
SCREENS EQ BASIN

STORM 
CLARIFIERS 3,4 HIGH FLOW UV

LOW FLOW UV

LIMEBURNERS 
CREEK 

OUTFALL

WETLAND 1

WETLAND 2

OVERFLOW

NORMALLY
CLOSED

OVERFLOW

HIGH FLOWS

WAS

GRAVITY BELT 
SLUDGE 

THICKENER

RAG SCREEN

GRAVITY 
SLUDGE 

THICKENERS

SLUDGE 
DIGESTERS 
AND HEAT 

EXCHANGER

SLUDGE BLEND 
TANKS

DECANTER 
CENTRIFUGE 

(WITH 
POLYMER)

ARCHIMEDES SCREW

10% FLOW

THICKENED PS

DIGESTED SLUDGE

COGEN & HOT 
WATER 

HEATERS

BIOGAS

TWAS

BIOSOLIDS CAKE TRUCKED TO
PUREWA LANDFILL FOR DISPOSAL

PRIMARY SLUDGE

HIGH FLOW

RAS

≤ 21MLD

10MLD

CURRENT FLOW SETPOINTS

100MLD

100MLD

75MLD

75MLD

50MLD



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 11 
 

 
Figure 8 Whangārei WWTP process layout  

In summary, the Whangārei WWTP has flexible configurations to handle the range of wastewater flow entering the 
facility, as follows: 

– The activated sludge basin and secondary clarifiers are downstream of trickling filter no. 4, and treat up to 
21,000 m3/day. 

– When high flow occurs, excess flow unable to be treated via the activated sludge basin and secondary 
[...]
Weather Flows” 

57,400 to 140,000 
m3/day “Extreme 
Wet Weather 
Flows” 

Minimum UV dose (mWs/cm2) 
– 10 minutes average 

30 40 

E.coli (cfu/100mL) – Median    <1,000 

E.coli (cfu/100mL) – 90th %ile    <3,000 

F-specific bacteriophage and 
culturable rotovirus 
concentration  

   1.5 log reduction 
between influent 
and effluent results. 

Table 4 outlines the historical performance (July 17 to November 19) when the WWTP has been operating below 
21,000 m3/day, and more recent plant performance following a recent sampling campaign (October to December 
2020). The consent compliance is based on collection of 15 samples every three months.  

Table 4 Whangārei WWTP discharge effluent quality for flows <21,000 m3/d (2017-2019 and 2020) 

Determinant Current Consent Limit for 
Flows <21,000 m3/d 

Historical Performance Jul 17 
to Nov 19 

Recent Plant Effluent Results 
Oct to Dec 20 (7 weeks) 

Median 90%tile Median 90%tile Median 

BOD5 (mg/L) 15 - 12 25 19 

BOD5 (kg/day) 300 500 178 340 239 

TSS (mg/L) 15 - 18 32 38 

TSS (kg/day) 300 500 274 483 432 

Ammonia-N (mg/L as 
N) 

5 - 4.2 11.1 9.0 

TN (mg/L as N) - - 30* 37.2 31* 

TP (mg/L as P) - - 3.6** 4.2 4.4** 

Faecal coliform - -   8,727 (cfu/100ml) 

E.coli     4,106 (MPN/100ml) 

* Number of TN samples between 2017 to 2019 and Oct to Dec 2020 were 25 and 6, respectively.  
** Number of TP samples between 2017 to 2019 and Oct to Dec 2020 were 4 and 6, respectively. 

Historically the above results show a poor performance in TSS reduction which is thought to be attributable to poor 
sludge settling characteristics.  It is recognised that an elevated TSS concentration in the final effluent may also 
impact the UV disinfection efficiency.  Historically the final effluent median concentration of ammoniacal nitrogen 
(AmmN) has also been very close to the median consent limit of 5mg/L (as N). 

The review of the plant performance of the more recent 2020 plant results also shows a period of non-compliance, 
with regards to the consent median concentration limits for BOD5, TSS, and ammoniacal nitrogen. It is understood 
that there was an incident of illegal dumping of waste into the network in December 2020 which likely resulted in 
TSS being considerably higher than the consent limit during this month.  Solids spikes in the final effluent can also 
result in elevated BOD5, which also occurred during this period. .  In addition, there had been recent deterioration 
of the plant performance with regards to the biological treatment, due to an extreme wet weather event (1 in 500 yr 
ARI rainfall event) in July 2020.   

Table 5 summarises the plant performance data under Medium Wet Weather Flow Condition (21,000 to 34,000 
m3/day) and Table 6 shows plant performance data under High wet weather Flow Condition (30,400 to 57,400 
m3/day). The data indicates that the final effluent complies with the discharge standards under these flow 
conditions. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 14 
 

Table 5 Medium flow conditions - 21,000 to 30,400 m3/day, 25 samples (Jul 17 to Oct 19) 

Determinand Consent Limit (median) WWTP Monitoring Data 

Median 90%tile 

BOD5 (mg/L)  20 8 16 

BOD5 (kg/day)  - 219 386 

TSS (mg/L)  25 13 26 

TSS (kg/day)  - 299 679 

AmmN (mg/L)  10 4.8 12.2 

Table 6 High flow conditions - 30,400 to 57,400 m3/day, 18 samples (Aug 17 to Oct 19) 

Determinand Consent Limit (median) WWTP Monitoring Data 

Median  90%tile 

BOD5 (mg/L)  25 12 26 

BOD5 (kg/day)  - 497 1,354 

TSS (mg/L)  25 16 35 

TSS (kg/day)  - 725 1,807 

AmmN (mg/L)  15 4.6 7.7 

In terms of pathogen reduction through the plant the Plant Assessment (Appendix H) presented data from between 
2015 and 2019.  The data shows that at times the UV dose falls below the minimum required by the consent and 
that elevated levels of E.coli in the wetland influent sampling point indicates greater control on treatment or more 
robust UV treatment and performance tracking is required.   

Table 7 Wetland Inlet and Outlet E. coli concentration (from 2015 to 2019) 

 No. samples Median E. coli 
(MPN/100mL) 

90th percentile E. 
coli 
(MPN/100mL) 

Minimum UV Dose 

Normal Flow UV Outlet 83844 (Dose) No data No data 14.4 mws/cm²*  

High Flow UV Outlet 45 (E. coli) 
126709 
(Dose) 

1868.5 13634.1 33.7 mws/cm² 

Wetland Influent 14 1179.5 51678.9 N/A 

Wetland 1 – effluent 17 209 886 N/A 

Wetland 2 - effluent 3 364 1751 N/A 

Although the compliance point for effluent quality is prior to the wetlands, it is noted that the wetlands do provide 
further treatment of the wastewater prior to discharge, through settlement of sediment, oxidation in exposed water 
areas, and assimilation of nutrients by the floating wetland vegetation. Analysis of final effluent at the treatment 
plant compared to water discharging from the wetlands, as shown in Table 8, indicates that there is removal of 
total suspended sediment, a reduction in biological oxygen demand, and net removal of both nitrogen and 
phosphorous through the wetland.  In addition based on the data presented above in Table 7, there appears to be 
a marked improvement in E.coli concentration post the wetlands. The performance of the wetlands is expected to 
be dependent on the rate of flow and correspondingly the residence time of water in the wetlands.  
  



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 15 
 

Table 8 Wetland effluent results (November 2020 to April 2021). 

Parameter Average concentration (mg/L) Number of samples 

Final Effluent Wetland 1 Wetland 2 Final Effluent Wetland 1 Wetland 2 

TSS 26 5 6 34 27 27 

BOD5 16 4 4 32 27 27 

AmmN 5.1 2.6 2.4 34 27 27 

TN 36 25 22 18 25 25 

TP 5.3 4.9 4.9 19 25 25 

2.5 Consent compliance  
Based on a review of the NRC consent compliance monitoring reports from June 2017 – September 2021 (18 
reports), there have been some areas of non-compliance with consent conditions.  In particular: 

– Condition 9 – Normal Flow UV dose was found to be insufficiently meeting the minimum dose of 30mWs/cm2 
and exceedance of ammoniacal nitrogen, BOD and suspended solids criteria were noted in several reports. 

– Condition 10 – High Flow UV dose was found to be insufficiently meeting the minimum dose requirements. 
Non-compliance with microbiological criteria was noted in April and July 2018 reports. 

– Condition 15 – On a number of occasions DO readings in Limeburners (Hāhā) Creek did not meet consent 
limits. 

– Condition 21 – The April 2019 report noted offensive odour as being detected at the time of NRC inspection. 

In summary, common issues identified in review of compliance data include  insufficient UV dosing, insufficient 
sampling to determine plant flow rates, low dissolved oxygen levels in Limeburners (Hāhā) Creek, microbial and 
TSS non-compliance for the final effluent, and elevated ammoniacal nitrogen at times. 

2.6 Plant Performance 
The Plant Assessment Report (Appendix H) documents an assessment of the existing facility and the plant’s 
current operation. Table 9 below is adapted from the Plant Assessment Report and summarises the capacity 
issues experienced at the WWTP, highlighting wastewater and sludge treatment ‘pinch points’.   

Table 9 Whangārei WWTP process pinch points (modified from the Plant Assessment Report) 

Process Degree of 
Constraint 

Comments Requires attention to 
achieve compliance 

Capacity Issues Required Immediate Attention   

Activated Sludge Basin  Additional aeration basin/capacity required.   

Normal Flow UV  Low UV dose issue requires attention  

Centrifuges  Centrifuge in operation over 30+ years. Limited by 
truck transport capacity 

 

Primary Clarifiers  Capacity likely limiting in peak flow condition, but 
ample capacity during normal flow condition.   

 

Storm Clarifiers  Additional peak weather capacity required in future 
flows 

 

Inlet Works  Additional capacity required as Band Screens and 
Vortex Grit are limited to 100 ML/d.   
Blinding often observed immediately after septic 
truck deliveries 

 

Capacity Issues likely to be experienced in future  

Power Supply / Backup 
Power 

 Backup generator recommended for additional 
resilience 

 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 16 
 

Process Degree of 
Constraint 

Comments Requires attention to 
achieve compliance 

Trickling Filters – normal 
flow 

 Stage 2 trickling filter loading rate is moderately high.  

Trickling Filters – high 
flows 

 Additional capacity required as future peak flow 
increases 

 

Anoxic Selector  Poor sludge settling requires attention  

Secondary Clarifiers  Poor sludge settling requires attention  

Gravity Thickeners   Hydraulic loading rate is high, possibly can be 
resolved by thicker primary sludge stream through 
primary clarifier sludge withdrawal. 

 

Gravity Belt Thickeners  Single unit at present, second unit will be required.  

Sludge Digesters  Digester retention time is close to borderline.  

Items have sufficient capacity in the foreseeable future  

High Flow UV  Room for capacity expansion, compliance issue to be 
investigated 

 

Items not assessed  

Polymer Dosing -- Not reviewed  

Recycled Water -- Not reviewed  

Biogas Storage and 
Flare 

-- Not reviewed  

Digester Mixing -- Not reviewed  

Odour Control -- Not reviewed  

Colour legend: Orange – Capacity issue observed, Yellow – likely capacity bottleneck in future, Green – spare 
capacity available 

Taking into consideration the results of the capacity review, effluent quality review, consent compliance and in 
discussion with the WDC operations team, the following immediate improvements have been identified (referred to 
later in this report as “augmentation works”): 

1. Tertiary filtration to minimise solids spikes and improve UV performance. 
2. Additional biological capacity (e.g. re-commissioning of second aeration basin) to cater for projected short 

term growth. 
3. Separate septage receiving station for septic tank trucked waste to avoid screen blinding. 
4. Centrifuge replacement due to aging infrastructure.  

.



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 17 
 

3. Description of the environment 

3.1 Land use 
The land surrounding the Whangārei WWTP includes rural production, open space and business /heavy industrial 
land uses, Figure 9 shows the WDC land use zones for the area.  Overall, the location of the Whangārei WWTP is 
considered to be commensurate with the surrounding land use which is predominantly industrial/or rural. 

In addition to the Whangārei WWTP, WDC own a number of other properties which surround the Site.  These 
properties are shown as the blue hashed areas in the below figure.  Furthermore, some of the adjacent properties 
include a covenant on their land title which restricts the property owner from making odour complaints (these 
locations are shown as orange hashed areas). 

The land to the southwest of the site is zoned as Papakainga Development known as the Rewarewa D block, this 
zone allows for the development of ancestral Maori land. The developments are of a communal nature, and may 
not solely focus on residential housing, but can also include community, education and recreational facilities, and 
industrial and commercial activities.  

The general residential zone to the northwest of the site has undergone a private plan change by Pipiwai 
Investments Limited from Living 3 one to Living 1 Environment. This change allows for greater development, as 
the minimum lot size in the Living 1 Environment zone is 500m2, this will therefore allow for approximately 220 
houses to be built. 

 
Figure 9 Whangārei District Council Land use zones surrounding the plant and WDC owned property and properties with 

odour covenants.  



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 18 
 

3.2 Site topography 
The WWTP is located on largely flat terrain sloping gently to the north toward Limeburners (Hāhā) Creek, 
constrained within a valley with hills close to the site boundary on the east and west converging to the south as 
shown in Figure 10.  Kioreroa Road is at a similar elevation to the Site and gently slopes downhill towards the 
northeast where Limeburners (Hāhā) Creek flows to meet the Hātea River. Limeburners (Hāhā) Creek itself also 
sits within a valley, with hills rising to the North of the creek and site.  

 
Figure 10 Terrain around the Site 

3.3 Receiving Waters 
Limeburners (Hāhā) Creek into which the Whangarei WWTP discharges, is a tributary of the Hātea River and 
ultimately feeds into the Whangārei Harbour as shown in Figure 11.  The hydrodynamics, physical habitat and 
ecology, water and sediment quality of these receiving environments is described in detail in the GHD Water 
Quality and Public Health Assessment (GHD, 2021b). This is supported by a report from 4Sight Consulting 
Limited, engaged by WDC to characterise the ecology and sediment quality of Limeburners (Hāhā) Creek and the 
Hātea River receiving environment.  The GHD (2021b) report and 4Sight reports (Baseline Monitoring Report 
(4Sight, 2020), Water Quality Monitoring Report (4Sight, 2021a) and Ecological Assessment Report (4Sight, 
2021b)) are provided in Appendix E. The following sections provide a summary of the status of the current 
receiving water environments based on this reporting. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 19 
 

 
Figure 11 Limeburners (Hāhā) Creek, Hātea River and the wider Whangārei Harbour and relevant sampling locations. 

3.3.1 Limeburners (Hāhā) Creek 
Physical habitat 

Limeburners (Hāhā) Creek joins the Hātea River from the west and drains a catchment area of approximately 
1,280 ha. The catchment is predominantly undeveloped indigenous forest or rural, with just 16% of the catchment 
as developed urban land of which a majority is heavily urbanised (NRC and WDC, 2012). The area immediately 
upgradient of Limeburners (Hāhā) Creek into which the Whangārei WWTP discharges includes extensive 
industrial development.  In the lower reach of Limeburners (Hāhā) Creek the flow direction is dictated by the tide, 
with water levels fluctuating by approximately 2 m at the confluence with the Hātea River. The lower reach of the 
Creek is dominated by mangrove forests growing on tidal mud flats (refer to Figure 12).  



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 20 
 

  
Figure 12 Limeburners (Hāhā) Creek Catchment  

The Proposed Regional Plan for Northland (PRPN October 2021 – Appeals version) designates the lower reaches 
of Limeburners (Hāhā) Creek, to its confluence with the Hātea River at the Port Road bridge, as a zone of 
reasonable mixing for a major discharge (i.e. discharge from the Whangārei WWTP), as shown in Figure 6 (area 
shaded purple).  As such, the water quality within this mixing zone is not required to meet the coastal water quality 
standards for the Hātea River prescribed in Policy H.3.3 (PRPN Table 22); however acute toxicity effects must be 
avoided (PRPN Policy D4.4). This includes the physical, chemical, and biological attributes and associated water 
quality values.  

The below sections provide a high-level overview of the quality of Limeburners (Hāhā) Creek environment. Where 
applicable the water quality has been compared to the PRPN water quality values for the Hātea River to provide 
context. 

Sediment quality 

The composition of the intertidal sediment of Limeburners (Hāhā) Creek was determined by 4Sight as fine grained, 
with the dominant size fractions typically being mud, fine sand, and very fine sand. In the upper reaches of 
Limeburners (Hāhā) Creek the sediment is also comprised of approximately 25% gravel.  
[...]
have been developed.  The Adaptive Pathway Plan is a living document that will require ongoing monitoring of 
triggers and periodic review of decision/options, resulting in continuous refinement of pathways over time. 

 
Figure 16 Key concepts for the adaptive pathways planning approach 

The drivers10 for change and uncertainty identified during workshops with WDC and the Wastewater Technical 
Working Group are summarised in Table 11.  At this time some of the drivers are better understood than others, 
and these have been taken through to inform the Adaptive Pathways Plan.  Those more uncertain drivers 
identified would be considered in more detail in the future as part of ongoing regular review of the Adaptive 
Pathways Plan as more information regarding these becomes available or as they become more influential on 
decision making.  A proposed set of actions to be undertaken in response to the drivers were identified and are 
also summarised in Table 11 and were used as the basis for developing the Adaptive Plan of possible upgrade 
pathways for the plant illustrated below in Figure 17. 

Table 11 Drivers for change  

Driver Details and possible actions  Trigger  Level of 
certainty / 
understanding 

Current plant 
capacity and 
consent 
compliance. 

- Pinch-points in the current treatment process 
and areas of current consent non-compliance 
identified as part of the Plant Assessment 
(Appendix H). 

- Augmentation and optimisation works currently 
underway to focus on stabilising ammonia 
concentrations and improve suspended solids 
and pathogen removal (<5 years). 

- Sub-optimal plant 
performance. 

- Consent non-
compliances. 

High. 

Population 
Growth. 

- A population growth of 46 % is forecast for 
Whangarei over the next 35 years, with a 
corresponding average wastewater flow to be 
treated by the Whāngarei WWTP increasing 
from 18 ML/d to 27 ML/d requiring a significant 
capacity upgrade. 

- Growth forecasting. Reasonable. 

 
10 A factor that has a significant influence on the need for WWTP upgrade works e.g. potential future National Environmental Standards 
introduced for wastewater discharges. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 33 
 

Driver Details and possible actions  Trigger  Level of 
certainty / 
understanding 

- Refer to Tables 10 and 11 of the Options 
Report (Appendix H) for current and future 
wastewater flow and load information used to 
define future upgrade requirements to maintain 
current discharge mass loads. 

Prevention of 
further 
degradation to the 
receiving 
environment (2 
scenarios 
considered). 

PRPN water quality standards and future revisions 
to address the National Policy Statement for 
Freshwater core principles of “Te mana o te wai” 
(discussed further in section 4.2.2): 
- Discharge standards based on WWTP’s 

contribution to the state of the Hātea Rivers 
water quality being maintained thus avoiding 
further degradation in water quality in line with 
the intent of the PRPN.   

- Assumes current mass loads of nutrients are 
maintained with improvements in pathogen and 
suspended solids removals thus a strong 
linkage with population growth. 

- Treatment plant capacity upgrade required (5 – 
10 years). 

- Refer to Table 12 of the Options Report 
(Appendix H) for proposed indicative discharge 
quality targets to meet the intent of the PRPN. 

- Receiving 
environment 
conditions. 

Reasonable. 

Potential National Environmental Standard (NES) 
for wastewater discharges: 
- May stipulate high effluent quality requirements 

requiring a change in treatment technology 
(“enhanced treatment”). 

- Treatment plant capacity upgrade timing would 
depend on the timing requirements prescribed 
in the proposed legislation. 

- Refer to Table 12 of the Options Report 
(Appendix H) for proposed indicative discharge 
quality targets to meet the intent of the PRPN. 

- Standards being 
imposed. 

Moderate. 

Reuse 
Opportunities. 

- Land-based irrigation either on Council or 3rd 
party properties (e.g. expansion of current re-
use activities onto Council owned 
gardens/sportsfields). 

- Industrial reuse. 
- Domestic non-potable reuse (i.e. toilet flushing 

and gardens). 
- Type of treatment requirements would depend 

on the end-use. 

- Water scarcity.  
- Pathogen reduction / 

industry specific 
treatment 
requirements. 

- Community/industry 
support. 

Low (with 
exception to 
current reuse 
activities). 

Offensive odours. - Air quality assessment (refer to Appendix F) 
has recommended several immediate 
improvements related to odour containment 
with ongoing monitoring proposed to inform the 
need for more significant upgrades. 

- Any new infrastructure proposed would be 
designed with odour control in mind. 

- Odour surveys and 
complaints. 

Reasonable. 

Climate Change 
Adaptation 

- Flood risk – NRC coastal and river flood hazard 
mapping (100 years) indicates the existing 
wetlands may be affected in future by major 
flood and severe sea level risk events (not 
affected at the 50 year predictions). 

- Wet Weather Treatment Capacity – increased 
frequency and intensity of severe wet weather 
events could result in higher peak wastewater 

- Flood/inundation risk. 
- Wastewater Network 

Strategy and 
continued network 
modelling. 

- Carbon emissions. 

Moderate. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 34 
 

Driver Details and possible actions  Trigger  Level of 
certainty / 
understanding 

flows in the network and thus being received by 
the plant. 

- Greenhouse gas emissions / carbon neutrality 
targets – the Climate Change Response (Zero 
Carbon) Amendment Act 2019 sets a national 
goal to achieve net zero carbon emissions by 
2050 (except for biogenic methane) and applies 
to wastewater treatment. A New Zealand 
specific emission reporting/estimation guideline 
is currently being developed. 

Alternative 
disposal 
opportunities 

- Partial land-based effluent application – 
focused on summer land application initially. 

- Ocean outfall – in combination with Ruakaka 
outfall. 

- Land availability. 
- Ruakaka outfall 

feasibility reviews. 
- Community support. 
- Receiving 

environment. 

Moderate 

Improved solids 
waste 
management. 

- Only primary sludge currently treated by 
digesters.  

- In the event an increase in landfill levy or higher 
biosolids quality requirements are imposed by 
Puwera landfill upgrades to the solids waste 
management system would be required. 

- WDC is considering a solids waste 
management strategy that could result in 
increased organic waste being received at the 
Whangārei WWTP significantly boosting biogas 
production. 

- WDC also considering a regional biosolids 
management approach that could result in 
Whangārei WWTP becoming a regional 
biosolids facility and accepting sludge from 
other facilities. 

- Additional digesters and/or recuperative 
thickening, and upgrade to co-generation 
engines would likely be required. 

- Landfill levy. 
- Landfill biosolids 

quality requirements. 
- Solids waste 

management strategy. 
- Regional biosolids 

management strategy. 

Low – 
Moderate. 

Contaminants of 
Emerging 
Concern (CEC’s). 

- Limited guidance in New Zealand regarding the 
management of CEC’s in wastewater and no 
current discharge standards. 

- To be considered during period review of 
treatment options and receiving environment 
monitoring. 

- New national 
environmental 
standards. 

- Receiving 
environment. 
conditions 

Moderate. 

Alternative 
Technology and 
Innovation 

- Significant advancement in wastewater 
treatment has been seen in the past few 
decades. 

- Emerging technologies to be considered during 
period review of treatment options. 

- Technology review. Moderate 

Regulatory and 
Governance 
Changes 

- The water reforms and RMA reforms pose 
unknowns around ongoing water infrastructure 
governance and funding priorities for 
Whangārei WWTP. 

- Water Reform 
outcomes. 

Low. 

Growth patterns - Subject to actual population growth and spatial 
planning of this growth, establishing satellite 
wastewater scheme could be a viable solution 
for the future. 

- Population growth and 
spatial planning. 

Low. 

Asset Conditions - Some of the assets could reach the end of their 
asset life in the foreseeable future. 

- Asset condition survey Low - moderate. 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 35 
 

 

 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 36 
 

  
 

 

 

 

 

 
Figure 17 Whangarei WWTP adaptive pathways map

Key decision point 
Example drivers: 
1. Growth 
2. Discharge standards 
3. Resource consent expiry 
4. GHG target 
5. Regional Biosolids  
6. Increase biosolids quality 

 DAPP Key 

Infrastructure upgrade 

Pathway ends 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 37 
 

The following provides a summary of the five pathway options considered and presented in Figure 17. 

Existing plant augmentation 
The existing plant augmentation works are common to all the proposed pathways. These works are required to 
increase plant capacity for the short term and improve plant resilience to meet existing consent discharge 
standards. Specifically, these works address intermittent spikes in ammonia, E. coli, and suspended solids.. 

Key infrastructure includes: 

– New septage receiving station specific for septic tank trucked wastes. 
– New aerators and re-commissioning of aeration basin #2. 
– Tertiary Filters. 
– Normal flow UV replacement (for larger capacity). 

This work is currently budgeted and planned for in years 2, 3 and 4 of the 2021-31 Long-Term Council Community 
Plan. 

Pathway 1: Improved Quality 

Pathway 1 considers the capacity upgrades required to improve effluent quality to prevent further degradation of 
the receiving environment (refer to Table 12 in the Options report Appendix H for indicative discharge standards). 
At the same time, the treatment plant would undergo significant capacity upgrade to accommodate the forecasted 
2056 population of 95,000 EP.  This would be achieved by improving treatment of BOD5, suspended solids, E coli 
and a gradual reduction of nitrogen and phosphorous concentrations to maintain the current mass loads 
discharged to the Limeburners (Hāhā) Creek.  

Key infrastructure includes: 

– Inlet Works upgrade. 
– Modified operation of the existing primary clarifiers. 
– Additional secondary and tertiary treatment capacity. 
– Biosolids upgrades – e.g. recuperative thickening, third digester tank (refer to pathway 4). 
Four sub-pathways under Pathway 1 have been defined, which consider different timing and infrastructure sizing 
for the activated sludge plant and MBR (or other suitable technology). These sub-pathways are as follows: 
– Pathway 1a: Gradual capacity expansion via adding activated sludge tanks in 10 year increments. 
– Pathway 1b: Significant increase of plant with a larger activated sludge plant sufficient for 2056 population 

(95,000 EP). 
– Pathway 1c: Retrofit activated sludge tanks with MBR (or other technology) to increase quality of treatment. 
– Pathway 1d: Side-stream MBR with existing trickling filter/activated sludge process capped at 15-18ML/d. 

Pathway 2: Enhanced Quality 

Pathway 2 considers a potential future scenario where the total nitrogen and total phosphorus limits would be 
reduced beyond those in Pathway 1 through the means of applying an alternative process intensification (a 
Membrane Bioreactor (MBR) has been selected as a benchmark technology at this time) to address site 
constraints. Triggers for this pathway could include a future resource consent review or new wastewater discharge 
regulations. 

Key infrastructure required is similar to Pathway 1, except the entire process would be switched to a MBR process. 
As part of a chemical dosing upgrade for phosphorous removal, a review of the expected solids generation would 
be required to determine if any solids handling upgrades were required. 

Pathway 3: Treated Effluent Reuse and Alternative Disposal 

Pathway 3 considers alternative methods of treated effluent reuse and disposal.  

Three sub-pathways under Pathway 3 have been defined as follows: 



 

GHD | Whangārei District Council | 12528591 | Whangārei Wastewater Treatment Plant Discharges 38 
 

– Pathway 3ai: Effluent reuse for public space irrigation or other restricted access irrigation. This pathway can 
occur in parallel with other pathways, as the recycled water infrastructure requirements are downstream of the 
UV reactors and can be installed regardless of the upstream WWTP configuration. 

– Pathway 3aii: Industrial reuse opportunities for recycled effluent. 
– Pathway 3b: Land-based disposal as a complement to the existing wetland and Limeburners (Hāhā) Creek 

disposal. 
– Pathway 3c: Combined ocean outfall with Ruakaka WWTP. 

It is proposed that reuse/alternative disposal options are reviewed every 6 years in line with the Ruakaka ocean 
outfall feasibility and consent reviews.  

Pathway 4: Biosolids Management  

Pathway 4 considers future solids handling upgrades, accounting for possible future requirements that all biosolids 
must be stabilised. 

Three sub-pathways under Pathway 4 have been defined and are as follows: 
– Pathway 4a: Biosolids status quo, with replacement of existing centrifuges (reaching end of life), addition of 

recuperative thickening to help increase the sludge retention time of the two digesters resulting in better 
digestion efficiency and likely deferral of a third digester construction. 

– Pathway 4b: Enhanced quality of biosolids requiring all sludge to achieve Class B stabilisation, which requires 
the addition of a third digester to treat the secondary waste sludge. 

– Pathway 4c considers the possibility of Whangārei WWTP being converted to a regional biosolids centre, 
however the timeframe, the sludge volume and the scope of requirements are unclear at this time. 

The upgrade of the biosolids management system can occur in parallel with the other pathways, dependent on 
other liquid stream processes. 

Pathway 5: Odour Mitigation Management  

Pathway 5 considers air quality management. Six-monthly independent odour surveys in conjunction with review 
of odour complaints is proposed to be undertaken to determine at which point further improvements to odour 
management may be required. 

Two sub-pathways under Pathway 5 have been defined as follows: 

– Pathway 5a: Air quality minor augmentation, including covers for sludge and screening bins and an EQ basin 
odour investigation. 

– Pathway 5b: Air quality improvement considers further odour treatment (ie inlet works odour treatment, more 
tank covers, etc). 

4.2 Proposed Activity 
4.2.1 Adaptive Management Approach Implementation 
As part of the adaptive approach, indicators of the key drivers for improvement works are to be monitored to detect 
at which point operational changes and/or upgrade works need to be initiated, to ensure the proposed discharge 
objectives set out in Section 4.2.2 are achieved.  It is expected that WWTP performance and the receiving 
environment will be monitored and managed with greater scrutiny than under previous resource consents to 
ensure that the improvements are made before meaningful degradation or effects on the environment occurs.  

The adaptive approach requires the following process to be followed: 

1. Identification of relevant drivers for which deviation from current conditions would warrant WWTP 
improvements. 

2. Identification of an appropriate metric or indicator representative of each driver to which the WWTP discharge 
influence can be benchmarked against. 

3. Determination of the trigger, or means of identifying, when deviation from current conditions occurs. 